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Test Result Summary

Clause Test Item Result
FCC 15.247(b) (3) Maximum Average Conducted Output Power Pass
FCC 15.247(a) (2) 6dB Bandwidth Pass

FCC 15.247(e) Maximum Power Spectral Density Pass

FCC 15.247(d) Emissions in non-restricted frequency bands Pass

FCC 15.209 / FCC Spurious Radiated Emissions and Restricted Bands Pass
15.205 of Operation

FCC 15.207 Conducted emission test on a.c Power line Pass

Note: Conducted measurements are done according to the procedure given in KDB No. 558074
D01 DTS Meas Guidance v03r02
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List of Test and Measurement Instruments

Testing Facilities

1)  TUV Rheinland (India) Pvt. Ltd.
82/A, 3rd Main, West Wing, Electronic City,
West Phase, Hosur Road
Bangalore - 560 100.

Equipment | Manufacturer | Model Name | Serial Number Calibration Periodicity Useclitg:)nrsTest
. Antenna - Port
Spectrum Agilent E4407B US41192772 | 27.03.2015 |  Yearly Conducted
Analyser Technologies
Tests
2)  TUV Rheinland (India) Private Limited
108, Beside ISBR Business School,
Electronic city Phase |
Bangalore - 560 100.
. Model Serial Calibration S Used for
Equipment Manufacturer Name Number Due Date Periodicity Test ltems
EMI Test Receiver Rohde & ESU 40 100288 | 20.06.2015 | Yearly
Schwarz
Broadband Frankonia ALX-4000 | ALX:4000- 1 55 660015 | Yearly
Antenna 806
Active Loop Frankonia LAX-10 | LAX-10-800 | 22.06.2015 | Yearly | SPurious
Antenna Radiated
Broadband Horn Frankonia HAX-18 | HAX18-802 | 22.06.2015 | Yearly | CMissions
Antenna
Emission Horn ETS Lindgren 116706 00107323 | 22.06.2015 Yearly
Antenna
Anechoic Chamber Frankonia - - - -
LISN Rohde & ENV216 100022 | 12.09.2015 | Yearly | Conducted
Schwarz Emission on
EMI Receiver Rohde & ESR7 101133 | 19.11.2015 | Yearly | AC power
Schwarz lines
Test Report No.: 19660166 001 Date: 11.03.2015 Page 4 of 98
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General Product Information

Product Function and Intended Use

A_ TUVRheinland®

Fable is a 7 inch tablet designed for kid's entertainment and education purpose. Fable is designed to use

as handheld computer with the plastic enclosure. This unit can get connected to internet/servers using

WIFI connectivity. It provides the necessary education and entertainment contents on 7 inch LCD Screen.

It also features touch panel input, 3MP camera, Accelerometer, internal Mic and Speaker with Head phone

connectivity. This battery powered unit is intended for the personal use and expected to be used at the

close proximity of the human body.

Ratings and System Details

Operating Frequency Range

2400MHz — 2483.50MHz

No. of channel 11
Channel Spacing 5MHz
802.11b 09.77 dBm
Transmitted Power 802.11g 05.61 dBm
802.11n 05.52 dBm

Data Rate

802.11b: 1,2, 5.5,11 Mbps
802.11g: 6, 9, 12, 18, 24, 36, 48, 54 Mbps
802.11n: 6.5, 14.4, 21.7, 28.9, 39, 57.8, 65Mbps

Number of antenna

One

Antenna Gain and Antenna type

0.8dBi, Chip Multilayer Antenna

Supply Voltage to Product

5V DC

Environmental

Operational Temperature: 0°C to 45° C

Test Conditions:

Supply Voltage: 5V DC from Power Charger

Environmental conditions:

Temperature: +24.2°C

RH: 54%

Test Report No.: 19660166 001

Date: 11.03.2015 Page 5 of 98
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Test Set-up and Operation Mode
Principle of Configuration Selection

Transmission was enabled with 100% duty cycle duty on low, mid and high channel.

Test Operation and Test Software
Test software was used to enable the transmission with 100% duty cycle, changing channels
(low/mid/high) and data rates on the EUT for the tests in this report.

Special Accessories and Auxiliary Equipment
- None

Countermeasures to achieve EMC Compliance

- Testing was conducted with the Power adaptor cable connected to the AC mains (5v supply for
charging EUT). A ferrite bead 1422858, Make: Shenzhen Kedahui Technology CO., LTD. (Refer Test
Setup Photos) was added on the Power adaptor cable, closer to the EUT side.

Test Modes — Data Rates and Modulations
For Radiated spurious emissions, the tests were performed for all data rates and only worst case results
are reported in this report.

Test Report No.: 19660166 001 Date: 11.03.2015 Page 6 of 98



A_ TUVRheinland®

www.tuv.com

Test Methodology

Radiated Emission Test

The radiated emission measurement was performed according to the procedures in ANSI C63.10 - 2009.
The equipment under test (EUT) was placed at the middle of the 80 cm high turntable, and the EUT is 3
meters far from the measuring antenna. The turntable was rotated 360° for obtaining the maximum
emission. The height of the measuring antennas was scanned between 1m and 4m, and the antenna
rotated to repeat the measurements for both the horizontal and vertical antenna polarizations. Repeat the
measurement steps until the maximum emissions were obtained. The measurement above 1000MHz was
performed by horn antenna. The measurement below 30MHz was performed by loop antenna.

The EUT was rotated around the X-, Y-, and Z-Axis and the results from worst case axis are recorded.

Semi-anechoic
- »
L | ‘ ‘ ‘ Pre-Amplifier Measuring Receiver /
EUT M | Spectrum Analyzer
I 1 Turntable
Ground A
=

Conducted Emission Test on A.C. mains line

The equipment under test (EUT) was placed on a wooden table 80cm above the ground plane, the LISN
was place 80cm away from the EUT. The test was performed in accordance with ANSI C63.10 - 2009,
with the following: an initial measurement was performed in peak and average detection mode on the live
and neutral lines. The pre-scan was performed by peak detection on both live and neutral conductors. Any
emissions recorded within 20dB of the relevant limit line were re-measured using quasi-peak and average

detections, the 6 worst cases was recorded in the table of results.

Screened Room
<& 0.8m >

/Mains Input
EUT
\ 50Q Output EMI

Wooden Table Receiver

N

Ground Plane LISN
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Test Results
Maximum Average Conducted Output Power Section 15.247(b) (3)

Result Pass

Test Specification FCC Part 15 Subpart C

Measurement Bandwidth (RBW) 1MHz
Requirement <1 watt (30dBm).
Test Method:
EUT Spectrum Analyzer

Note: For measurement of Maximum Average conducted output power method AVGSA-1 was
used

Test Result: Wi-Fi

802.11 Data Rate F(r:ehqatjnennecly I;roovf/aelr Limit Margin
Protocol (Mbps) (MHz2) (dBm) (dBm) (dB)

2412.00 09.75 30.00 -20.25

1 2442.00 09.27 30.00 -20.73

2462.00 08.80 30.00 -21.20

i 2412.00 09.77 30.00 -20.23

11 2442.00 09.17 30.00 -20.83

2462.00 08.97 30.00 -21.03

Test Report No.: 19660166 001

Date: 11.03.2015
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Ch Freq 2412 GHz Triy  Free

Channel Power Averages: 100
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Lug ’F‘_..--../._"_FH- 1_‘_‘—"‘\_..—.._‘_“_
10 ] [T,
~ "
dB/ pa -
ofist |/ Ny
10.6
dB
Center 2.442 GHz Span 25 MHz
#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000
Channel Fower Fower Spectral Density
9.27 dBm /[13.9600 MHz -62.18 dBm/Hz
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Ch Freg 2462 GHz Trig  Free

Channel Power Averages: 100
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Data rate: 1 Mbps Channel Frequency: 2462 MHz
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~ )
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dB
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#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000
Channel Power Fower Spectral Density
9.77 dBm [/14.4000 MHz -61.81 dBm/Hz
Data rate: 11 Mbps Channel Frequency: 2412 MHz
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Ch Freg 2442 GHz Trig  Free

Channel Power Averages: 100
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Data rate: 11 Mbps Channel Frequency: 2462 MHz
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802.11 Data Rate F?ehqaunennecly I;roovt/aelr Limit Margin
Protocol (Mbps) (MHz2) (dBm) (dBm) (dB)

2412.00 05.61 30.00 -24.39

6 2442.00 05.00 30.00 -25.00

2462.00 04.51 30.00 -25.49

2412.00 05.37 30.00 -24.63

g 24 2442.00 04.66 30.00 -25.34

2462.00 04.35 30.00 -25.65

2412.00 05.13 30.00 -24.87

54 2442.00 04.51 30.00 -25.49

2462.00 04.06 30.00 -25.94

Ch Freq

Channel Power

Ref9.57 dBm Atten 10 dB

#hvg

Log prore e -

P
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dB/

Offst

106

dB

Center 2 412 GHz Span 25 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000
Channel Power Fower Spectral Density
9.61dBm /16.7000 MHz -66.61 dBm/Hz

Data rate: 6 Mbps Channel Frequency: 2412 MHz
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Data rate: 6 Mbps Channel Frequency: 2462 MHz
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Ch Freq 2412 GHz Triy  Free

Channel Power Averages: 100
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Ch Frag Trig  Free

Channel Power
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Data rate: 54 Mbps Channel Frequency: 2412 MHz
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Ch Freq

Channel Power

2.442 GHz

Trig  Free
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Channel Power

4.51 dBm /16.6000 MHz

Fower Spectral Density

-67.69 dBm/Hz

Data rate: 54 Mbps

Channel Frequency: 2442 MHz

Ch Freq

Channel Power

2462 GHz

Averages: 100
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e —

Log
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A
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Data rate: 54 Mbps

Channel Frequency: 2462 MHz
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802.11 Data Rate Ffehqaunennecly F-’roovt/aeJr Limit Margin
Protocol (Mbps) (MH2) (dBm) (dBm) (dB)

2412.00 05.52 30.00 -24.48

6.5 2442.00 04.97 30.00 -25.03

2462.00 04.49 30.00 -25.51

2412.00 05.19 30.00 -24.81

n 39 2442.00 04.57 30.00 -25.43

2462.00 04.14 30.00 -25.86

2412.00 05.07 30.00 -24.93

65 2442.00 04.41 30.00 -25.59

2462.00 04.04 30.00 -25.96

Ch Freq 242 GHz Trig  Free

Channel Power

Ref 9.57 dBm Atten 10 dB

#hwvg

Log = R e

10 ./r’ \‘\

dB/ P ol

Offst o g

10.6

dB

Center 2.412 GHz Span 30 MHz

#Res BW 1 MHz #VBW 3 MHz  Sweep 19.98 ms (1000
Channel Fower Fower Spectral Density
5.52dBm [/17.7200 MHz -66.96 dBm/Hz

Data Rate: 6.5 Mbps Channel Frequency: 2412 MHz
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Ch Freg 2442 GHz Trig  Free

Channel Power
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Ch Freg 2.462 GHz Triy  Free

Channel Power

Ref 9.57 dBm Atten 10 dB

#hvg

Log . e e -

10 ‘j:‘ \'\.

dB/ - Ty,

Offst T T, |

10.6

dB

Center 2 462 GHz Span 30 MHz

#Res BW 1 MHz #VBW 3 MHz Sweep 19.98 ms (1000
Channel Power FPower Spectral Density
449 dBm [/17.7200 MHz -67.99 dBm/Hz

Data Rate: 6.5 Mbps Channel Frequency: 2462 MHz
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Ch Freq

Channel Power
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Fower Spectral Density

.29 dBm/Hz

9.19dBm /17.7000 MHz -67

Span 30 MHz

Data Rate: 39 Mbps

Channel Frequency: 2412 MHz
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Channel Power
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Ch Freq
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Ch Freg 2442 GHz Trig  Free
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Maximum Power Spectral Density Section 15.247(e)
Result Pass
Test Specification FCC Part 15 Section 15.247 (e)

Detector Function Average

Requirement
For digitally modulated systems, the power spectral density conducted from the

intentional radiator to the antenna shall not be greater than 8 dBm.

Note: For measurement of Maximum power spectral density option 1 was used

Test Method:

EUT Spectrum Analyzer
Test Result:
Channel o .
802.11 Data Rate Frequency Total PSD Limit Margin
Protocol (Mbps) (MH2) (dBm) (dBm) (dB)
2412.00 -05.98 8.00 -13.98
1 2442.00 -06.87 8.00 -14.87
2462.00 -06.99 8.00 -14.99
b
2412.00 -07.59 8.00 -15.59
11 2442.00 -08.82 8.00 -16.82
2462.00 -08.59 8.00 -16.59
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Channel
802.11 Data Rate Total PSD — .
Protocol (Mbps) Frequency (dBm) Limit (dBm) | Margin (dB)
(MHz)
2412.00 -12.64 8.00 -20.64
6 2442.00 -13.71 8.00 -21.71
2462.00 -14.55 8.00 -22.55
2412.00 -13.12 8.00 -21.12
g 24 2442.00 -14.23 8.00 -22.23
2462.00 -13.87 8.00 -21.87
2412.00 -13.04 8.00 -21.04
54 2442.00 -13.85 8.00 -21.85
2462.00 -14.35 8.00 -22.35
Mkr1 2.410786 GHz
Ref 1.57 dBm Atten 5 dB -12.64 dBm
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Log ;
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dB/ WWMWMWVW‘U&W\ mewmwwmww "
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#Res BW 100 kHz #VBW 300 kHz  Sweep 19.98 ms (1000 pts)

Data rate: 6 Mbps Channel Frequency: 2412 MHz
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802.11 Data Rate Frcehqau”e”nec'y Total PSD Limit Margin
Protocol (Mbps) (MH2) (dBm) (dBm) (dB)
2412.00 -12.87 8.00 -20.87
6.5 2442.00 -14.01 8.00 -22.01
2462.00 -13.68 8.00 -21.68
2412.00 -12.96 8.00 -20.96
n 39 2442.00 -13.72 8.00 -21.72
2462.00 -14.46 8.00 -22.46
2412.00 -12.51 8.00 -20.51
65 2442.00 -13.17 8.00 -21.17
2462.00 -13.34 8.00 -21.34
Mkr1 2.41075 GHz
Ref 1.57 dBm Atten 5 dB -12.87 dBm
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Log .
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#Res BW 100 kHz #VBW 300 kHz Sweep 19.98 ms (1000 pts)
Data rate: 6.5 Mbps Channel Frequency: 2412 MHz
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6 dB Bandwidth Section 15.247(a) (2)
Result Pass
Test Specification FCC Part 15 Section 15.247 (a) (2)

Requirement The minimum 6 dB bandwidth shall be at least 500 kHz.

Test Method:

EUT Spectrum Analyzer
Test Result:
802.11 | DataRate | _Channel Lower Upper 6dB 99% OBW
Protocol (Mbps) Frequency Frequency Frequency Bandwidth (MH2)
(MHz) (MHz) (MH2z) (MHz)
2412.00 2407.48 2416.55 09.06 13.90
1 2442.00 2437.00 2447.02 10.01 13.91
2462.00 2457.02 2467.02 10.00 13.96
b
2412.00 2406.67 2417.71 11.03 14.37
11 2442.00 2436.67 2447.71 11.03 14.40
2462.00 2456.99 2467.08 10.09 14.41
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802.11 Data Rate Channel Lower Upper 6dB 99% OBW
Protocol (Mbps) Frequency Frequency Frequency Bandwidth (MH2)
(MHz) (MHz) (MHz) (MHz)
2412.00 2403.90 2419.79 15.89 16.69
6 2442.00 2434.14 2449.93 15.79 16.69
2462.00 2454.24 2469.91 15.67 16.70
2412.00 2403.84 2420.23 16.39 16.59
g 24 2442.00 2433.92 2450.21 16.29 16.60
2462.00 2453.84 2470.21 16.37 16.59
2412.00 2403.84 2420.21 16.37 16.59
54 2442.00 2433.82 2450.19 16.37 16.60
2462.00 2453.90 2470.11 16.21 16.61
Mkr3 2.419798 GHz
Ref 1.57 dBm Atten 5 dB -10.45 dBm
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1 i1 Fraq 2413271 GHz -4.427F dBm
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3 i1 Fraq 2419738 GHz -10.45 dBm
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Channel frequencies: 2412 MHz
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hater Trace Type & Pz Amplitude

1 1 Freq 2413271 GHz -4.282 dBm

2 )] Freq 2403842 GHz -10.42 dBm

3 1 Freq 2420238 GHz -10.43 dBm
Data Rate: 24 Mbps Channel frequencies: 2412 MHz

Mkr3 2.450218 GHz

Ref 1.57 dBm Atten 5 dB -10.83 dBm
#Peak j et A bl b e L oary FNﬁN\r-uM P U I R 13\
Log ‘ywww R f bl e ol
10
dB/ VL \‘-mnq
Offst
10.6
dB
Center 2.442 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
bl areer Trace Type Az Amplitude
1 (1) Freq 29493271 GHz -4.862 dBm
e (1) Freq 2433022 GHz 10,87 dBm
3 1 Frag 2450218 GHz -10.83 dBm
Data Rate: 24 Mbps Channel frequencies: 2442 MHz
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Mkr3 2.470218 GHz

Ref 1.57 dBm Atten 5 dB -11.23 dBm
#Peak = ? 3
1 P EOP . NPOPOEE T N PO, O L, PO [ o | I, -
Log BN A " il i A R o e ]
10
dB/ W.-""f }\‘“«m
Offst
10.6
dB
Center 2.462 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Ml atier Trace Type Pz Amplitude
1 (1) Freq 2463271 GHz -5.151 dBm
2 1 Frag 2.452842 GHz -11.19 dBm
3 [yl Fraq 2470218 GH=z -11.23 dBm

Data Rate: 24 Mbps

Channel frequencies: 2462 MHz

Ref 1.57 dBm Atten

Mkr3 2.420218 GHz
5dB -10.77 dBm

#Peak E
I 2 Tl

by o, r\-u'&a-n bl d g i

2
Log il

10
dB/ ‘“;

v R
M

Offst

"y

10.6

dB

Center 2.412 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Ml atier Trace Type Pz Amplitude
1 (1 Freg 2413271 Hz -4.502 dBm
2 (1) Freq 2403842 GHz -10.4 dBm
2 (1 Frag 2420212 GHz -10.77 dBm

Data Rate: 54 Mbps

Channel frequencies: 2412 MHz
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Mkr2 2.433822 GHz

Ref 1.57 dBm Atten 5 dB -10.83 dBm
#Peak 2 il L] T b Ay e S oty n.-u-g.m-' Ludity o Iy Ln s a .
Lﬂg S '|[ MR St
10
dB/ \,.,J‘r/ H‘wm
Offst
10.6
dB
Center 2.442 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hl ater Trace Type X Pz Amplitude
1 (1) Freq 2443271 GHz -4.52 dBm
2 C1) Freq 2433822 GHz -10.83 dBm
3 1) Freq 2450198 GHz -11 dBm
Data Rate: 54 Mbps Channel frequencies: 2442MHz

Mkr3 2.470118 GHz

Ref 1.57 dBm Atten 5 dB -10.43 dBm
#PEHk I‘; P hl TN nmr\go-ud LIS Y Aol 2 1'3\
Log ,I?.alv‘uw i TR
10
dB/ MJ‘“ \Mm
Offst
10.6
dB
Center 2.462 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
i adeer Trace Type X Psis Amplitude
1 o1 Freq 2 463271 GHz -5.182 dBm
2 o1 Freq 2453002 GHz -10.32 dBm
3 o1 Freq 2470118 GHz -10.42 dBm
Data Rate: 54 Mbps Channel frequencies: 2462 MHz

Test Report No.: 19660166 001 Date: 11.03.2015 Page 47 of 98



A TUVRheinland®

www.tuv.com

Ch Freg 2412 GHz Trig  Free

Occupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak

Lng " . . r e i . "

10 [ h—
+

dB/f

Offst

10.6

dB

Center 2.412 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.6919 MHz xdB 2600 dB

Transmit Freq Error 30576 kHz
i dB Bandwidth 20.000 MHz

Data Rate: 6 Mbps 99% OBW: Channel 2412MHz

Ch Freg 2447 GHz Trig  Free

Decupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak

= <
3 fanr® i
dB/
Offst
10.6
dB

Center 2.442 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BYW % Pwr 99.00 %
16.6972 MHz xdB  -26.00 dB

Transmit Freg Errar 45 518 kHz
¥ dB Bandwidth 20.000 MHz

Data Rate: 6 Mbps 99% OBW: Channel 2442MHz
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Ch Freg 2 462 GHz Trig  Free

Decupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak
Log . s, o - : "
10 b <2
B/~
Offst
10.6
dB

Center 2.462 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr 99.00 %
16.7056 MHz xdB  -26.00 dB

Transmit Freq Errar 33.131 kHz
# dB Bandwidth 20.000 hHz

Data Rate: 6 Mbps 99% OBW: Channel 2462MHz

Ch Freq 2412 GHz Trig  Free

Decupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak

Log st ! crahg
10 > ﬁf\,‘_‘“
dBf
Offst
10.6
dB

Center 2.412 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.5976 MHz xdB  -26.00 dB

Transmit Freq Errar 10.844 kHz
it dB Bandwidth 20.000 MHz

Data Rate: 24 Mbps 99% OBW: Channel 2412MHz
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Ch Freg 2,442 GHz Trig  Free

Decupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak
Log & s
10

%
dB/

Offst
10.6
dB

f,{}

Center 2.442 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.6003 MHz xdB 2600 dB

Transmit Freq Error 15.963 kHz
¥ dB Bandwidth 20.000 MHz

Data Rate: 24 Mbps 99% OBW: Channel 2442MHz

Ch Freg 2462 GHz Trig  Free

Decupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak

Lo . u ST PRI Y
dB.I'_)
Offst
10.6
dB

Center 2.462 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BYWY % Pwr  59.00 %
16.5904 MHz xdB  -26.00 dB

Transmit Freg Errar 24340 kHz
% dB Bandwidth 20.000 hHz

Data Rate: 24 Mbps 99% OBW: Channel 2462MHz
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Ch Freg 2412 GHz Trig  Free

Occupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak
Log & P
n ., = =
dB/
Offst
10.6
dB

Center 2.412 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr 9900 %
16.5981 MHz wdB  -26.00 dB

Transmit Freg Error 28.234 kHz
¥ dB Bandwidth 20.000 hHz

Data Rate: 54 Mbps 99% OBW: Channel 2412MHz

Ch Freq 2442 GHz Trig  Free

Occupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak
Log it - e
10 [
dBi~

Offst
10.6
dB

Center 2.442 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr  99.00 %
16.6048 MHz xdB 2600 dB

Transmit Freq Error 23,355 kHz
¥ dB Bandwidth 20.000 MHz

Data Rate: 54 Mbps 99% OBW: Channel 2442MHz
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Ch Freg 2462 GHz Trig  Free

Decupied Bandwidth

Ref 14.57 dBm Atten 15 dB

#Peak

Log P B e L R N .

10 ‘Q"u‘w“

B/~

Offst

10.6

dB

Center 2.462 GHz Span 20 MHz

#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000
Occupied Bandwidth Occ BW % Pust 33.00 %

16.6176 MHz xdB  -26.00 dB
Transmit Freg Error 34430 kHz
¥ dB Bandwidth 20.000 hHz
Data Rate: 54 Mbps 99% OBW: Channel 2462MHz
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802.11 | Data Rate Channel Lower Upper 6dB 99% OBW
Protocol (Mbps) Frequency Frequency Frequency Bandwidth (MH2)
(MHz) (MHz) (MHz) (MHz)
2412.00 2403.66 2420.39 16.73 17.69
6.5 2442.00 2433.66 2450.13 16.47 17.69
2462.00 2454.46 2469.59 15.13 17.72
2412.00 2403.62 2420.77 17.15 17.68
n 39 2442.00 2433.62 2450.75 17.13 17.70
2462.00 2453.56 2470.75 17.19 17.67
2412.00 2403.54 2420.77 17.23 17.69
65 2442.00 2433.28 2450.77 17.49 17.70
2462.00 2453.24 2470.71 17.47 17.69
Mkr3 2.420398 GHz
Ref 1.57 dBm Atten 5 dB -10.33 dBm
t:;ak i_‘”ﬂw\mﬂhmﬂﬂi—‘ et A Mt ol uﬁ i r 1) wﬂu_ "Wﬂ'.m /3\
f
Le Iﬂx. .m.n
dBf
Offst
10.6
dB
Center 2.412 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Ml atier Trace Type Pz Amplitude
1 1 Frag 2413291 GHz -3.443 dBm
2 1) Fraqg 2 03662 GHz -10.48 dBm
3 i1 Freg 2920398 ¢H=z -10.33 dBm

Data Rate: 6.5 Mbps Channel: 2412 MHz
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Mkr3 2.450138 GHz

Ref 1.57 dBm Atten 5 dB -10.93 dBm
f:;ak {r‘;ﬁwwﬂh PR PO N e ﬁ YR Y I T w;\ﬂ(
y
10
dB/ o i
Offst
10.6
dB

Center 2.442 GHz
#Res BW 100 kHz

#VBW 300 kHz

Sweep 9.99 ms (1000 pts)

Span 20 MHz

hl ater Trace Type X Pz Amplitude
1 1) Fraq 2443271 GHz 4916 dBm
2 1) Frag 2433662 GH= -10.24 dBm
] i1 Frag 2450138 H=z -10.83 dBm
Data Rate: 6.5 Mbps Channel: 2442 MHz
Mkr3 2.469598 GHz
Ref 1.57 dBm Atten 5 dB -10.38 dBm
#Peak = ? 3
Lng Hwy?h\nwﬂ“'vwﬂw nv-www-w“ﬁmmll 1I|lw-r- v -n'w'mni "uw.w"\-«:wam
10 -‘JJ l"h“
dB/
Offst
10.6
dB

Center 2.462 GHz
#Res BW 100 kHz

#VBW 300 kHz

Sweep 9.99 ms (1000 pts)

Span 20 MHz

hdancer Trace
1 o
2 n
3 ah]

Type
Fraq
Fraq
Fraq

XAz
2463271 GH=
2454452 GHz
2450502 Hz

Amplitude
-5.218 dBm
-10.18 dBm
-10.28 dBm

Data Rate: 6.5 Mbps

Channel: 2462 MHz

Test Report No.: 19660166 001

Date: 11.03.2015
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Mkr3 2.420779 GHz

Ref 1.57 dBm Atten 5 dB -10.2 dBm
#Peak lz\ Dy Ut s, by on \N&Vn:ﬂu b e ol ) i

Log I,A"-'""'*'""‘”

2
T \-,».ma(\

y

10
dB/ “'f

Offst

10.6

dB

Center 2.412 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hlatier Trace Type o Pz Amplitude
1 (1 Freg 2413271 GHz -4265 dBm
2 1 Freq 2 403622 GHz -10.43 dBm
3 (1) Fraq 24920779 GHz -10.2 dBm

Data Rate: 39 Mbps

Channel: 2412 MHz

Ref 1.57 dBm

Atten 5 dB

Mkr3 2.450759 GHz
-10.89 dBm

#Peak z

Y

FLIVIPNEST I PO, S Y

3
Sl i 1, I 1 &

Lng JFJ(-NW“

L A

) Y

ww-mu-.-\,e(l

10
dB/ —"H/

,

Offst

10.6

dB

Center 2.442 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hlatker Trace Type X Pz Amplitude
1 (1 Freg 2443271 Hz -4.731 dBm
2 i1 Fraq 2433622 GHz 1072 dBm
a3 i1 Freq 2450759 GHz -10.89 dBm

Data Rate: 39 Mbps

Channel: 2442 MHz

Test Report No.: 19660166 001

Date: 11.03.2015
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Mkr3 2.470759 GHz

Ref 1.57 dBm Atten 5 dB 1127 dBm
#Peak H ? 3
Lug r)(rv'-’ i s, il el asim, J' L 1 e, - L l--\-v'ub’i
w2 N
dB/
Offst
10.6
dB
Center 2.462 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hlatier Trace Type o Pz Amplitude

1 (1 Freg 2.4563271 GH=z -5.217 dBm

2 i1 Fraq 2453562 GHz -11.19 dBm

3 (1) Fraq 2470759 GHz -11.27 dBm

Data Rate: 39 Mbps

Channel: 2462 MHz

Mkr3 2.420779 GHz

Ref 1.57 dBm Atten 5 dB -10.14 dBm
#Peak /2\ 1k ok o T gy L A by /L«vﬁm' PR SR 1Y o i
Lﬂg WY TR u‘ ey
10
dB/ ”\.\_‘
Offst
10.6
dB
Center 2.412 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hlatier Trace Type X Pz Amplitude

1 i1 Fraq 2413271 GHz -4.118 dBm

2 (1) Fraq 2.403542 GHz -10.12 dBm

] (1 Freg 2420779 GHz -10.14 dBm

Data Rate: 65 Mbps

Channel: 2412 MHz

Test Report No.: 19660166 001

Date: 11.03.2015
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Ref 1.57 dBm

Atten 5 dB

Mkr3 2.450779 GHz
-10.79 dBm

#Peak

2
.y

Sl
¥

il apinly

e

dltn A

3
aom e, 1, i &

Log

1
?@vﬂw*

Lr

e W\i\]ﬂp@i

10

7

s

dB/
Offst

10.6

dB

Center 2.442 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
l ater Trace Type o Pis Amplitude
1 (1) Freq 2443271 GHz 4721 dBm
2 i1 Fraq 2.433281 H=z 1077 dBm
3 1 Freq 2450779 GHz -10.79 dBm
Data Rate: 65 Mbps Channel: 2442MHz
Mkr3 2470719 GHz
Ref 1.57 dBm Atten 5 dB -11.18 dBm
#Peak z (E E|
A n TN N WP L R U Y EPOml PO I L | i 2 A
Log e Pl P 7 L "WW'-.A.-.;&‘I
10 ,,-"j l\.,
dB/
Offst
10.6
dB

Center 2.462 GHz Span 20 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hl ater Trace Type X Pz Amplitude
1 [yl Fraq 2463271 GH=z -5.028 dBm
2 1 Fraq 2453241 GH= -11.25 dBm
] 1 Freg 2470719 3H= -11.18 dBm

Data Rate: 65 Mbps

Channel: 2462 MHz

Test Report No.: 19660166 001

Date: 11.03.2015
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Ch Freg 2412 GHz Trig  Free

Decupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak

Lug A o .

10 N ]
dB/
Offst
10.6
dB

Center 2.412 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr 59,00 %
17.6983 MHz xdB -26.00 dB

Transmit Freg Errar 21.243 kHz
¥ dB Bandwidth 20.000 MHz

Data Rate: 6.5 Mbps 99% OBW: Channel 2412MHz

Ch Freg 2442 GHz Trig  Free

Decupied Bandwidth

Ref 14 57 dBm Atten 15 dB
#Peak

Log & ittt "

dB/f
Offst
10.6
dB

Center 2.442 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BV % P 99.00 %
17.6937 MHz xdB  26.00 dB

Transmit Freq Error 25714 kHz
¥ dB Bandwidth 20.000 MHz

Data Rate: 6.5 Mbps 99% OBW: Channel 2442MHz
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Ch Freq 2 4AR2 Trig  Free

Decupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak
Lo S i A
o =
3 A o,
dB/
Offst
10.6
dB

Center 2.462 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.7200 MHz xdB 2600 dB

Transmit Freq Error 22110 kHz
i dB Bandwidth 20.000 MHz

Data Rate: 6.5 Mbps 99% OBW: Channel 2462MHz

Ch Freg 2.412 GHz Trig  Free

Decupied Bandwidth

Ref 14 57 dBm Atten 15 dB
#Peak
I_ug A - "l ] WWL FEW 7 Joak " A
10, ]
dB/
Offst
10.6
dB

Center 2.412 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BV % P 99,00 %
17.6845 MHz xdB -26.00 dB

Transmit Freg Error 13.180 kHz
¥ dB Bandwidth 20.000 hHz

Data Rate: 39 Mbps 99% OBW: Channel 2412MHz
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Ch Freg 2442 GHz Triy  Free

Occupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak
Log £
10 5 ]
dB/

Dffst
10.6
dB

PR -

Center 2.442 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr 5900 %
17.7047 MHz xdB 2600 dB

Transmit Freq Errar 14.950 kHz
¥ dB Bandwidth 20.000 hHz

Data Rate: 39 Mbps 99% OBW: Channel 2442MHz

Ch Freq 2462 GHz Trig  Free

Occupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak

Lng - - . s A b ' > ; Q
10 5 b o
dB/
Offst
10.6
dB

Center 2.462 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.6735 MHz xdB  -25.00 dB

Transmit Freqg Error 20.666 kHz
¥ dB Bandwidth 20.000 WHz

Data Rate: 39 Mbps 99% OBW: Channel 2462MHz
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Ch Freg 2412 GHz Trig  Free

Occupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak
Lo i sl e "-Qx._
o T s
dB/
Offst
106
dB

Center 2.412 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.6934 MHz xdB 2600 dB

Transmit Freg Errar 22935 kHz
¥ dB Bandwidth 20.000 MHz

Data Rate: 65 Mbps 99% OBW: Channel 2412MHz

Ch Freg 2442 GHz Trig  Free

Jecupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak
Lo P
10 ; Pl
3 [~
dB/
Offst
10.6
dB

Center 2442 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr  99.00 %
17.7048 MHz wdB  -26.00 dB

Transmit Freqg Error 14.776 kHz
¥ dB Bandwidth 20.000 WHz

Data Rate: 65 Mbps 99% OBW: Channel 2442MHz
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Ch Freg 2482 GHz Trig  Free

Decupied Bandwidth

Ref 14.57 dBm Atten 15 dB
#Peak
Log
LLU ]
dB/
Offst
10.6
dB

i al: ity e

Center 2.462 GHz Span 20 MHz
#Res BW 300 kHz #VBW 1 MHz Sweep 9.99 ms (1000

Occupied Bandwidth Occ BW % Pwr 59,00 %
17.6989 MHz xdB -26.00 dB

Transmit Freg Errar 16.298 kHz
¥ dB Bandwidth 20.000 MHz

Data Rate: 65 Mbps 99% OBW: Channel 2462MHz
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Emissions in non-restricted frequency bands Section 15.247(d)

Result Pass
Test Specification
Detector Function
Requirement

FCC Part 15 Section 15.247(d)

Peak

In any 100kHz bandwidth outside the frequency band in which the spread
spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least
20dB below that in the 100kHz bandwidth within the band that contains the
highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance
with the peak conducted power limits.

Test Method:

EUT Spectrum Analyzer
Test Result:
Data Value at Band Edge
802.11 Rate Channel Reference | Band Edge Limit
Protocol (Mbps) Frequency Value B Value A-B (dBc)
(MHz) Frequency Value A (dBm) (dBc)
(MHz) (dBm)
2412 2400 -51.01 01.16 -52.17 -30.00
1
2462 2483.5 -57.93 01.16 -59.09 -30.00
b
2412 2400 -46.88 01.76 -48.64 -30.00
11
2462 2483.5 -57.58 01.76 -59.34 -30.00

Note: The channel no. 1 (2412 MHz) found to contain the maximum PSD level and is used to establish the
reference level.

Test Report No.: 19660166 001 Date: 11.03.2015 Page 63 of 98



A TUVRheinland®

www.tuv.com

Mkr1 2.41150 GHz

Ref 10.6 dBm Atten 10 dB 1.166 dBm
Peak .

Log 3

10 VAT A

dB/ o] M V %W

Offst \f

10.6

dB *'

M1 S2
53 FC

Center 2.412 GHz Span 20 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Reference Level Plot: 1Mbps

Mkr1 2.41110 GHz
Ref 10.6 dBm Atten 10 dB 1.766 dBm
#Peak
e ot : o,

10 opi g
dB/ ™ ),
Offst M
10.6 J'M

dB / \\1I

[

M1 52
S3 FC
AR
Center 2.412 GHz Span 20 MH:z
Res BW 100 kHz #\VBW 300 kHz Sweep 4 ms (401 pts)

Reference Level Plot: 11Mbps
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Mkr1 2.41102 GHz

Ref 7.57 dBm Atten 10 dB 1.923 dBm
#Peak i P,
Log RGN
10 Ay i
dB/ "J}l W'-
Offst J‘) 1"1
10.6
N o e e e
Center 2.412 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
il athar Trace Type X Pz Amplitude
1 01 Frag 241102 GHz 1.822 dBm
2 o1 Freq 2.40000 GHz -51.01 dBm
Data Rate: 1 Mbps Channel frequency: 2412 MHz
Mkr1 2.46102 GHz
Ref 7.57 dBm Atten 10 dB 0.965 dBm
#Peak .
T O R
Log RS
10 J"il '1{’“
dB/ *')‘P L\‘
Offst J"'I -"(
10.6 /
dB
L YT L L =
o | Y v
Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)
hl atier Trace Type X Pz Amplitude
1 (1 Freq 246102 GHz 0.965 dBm
2 01 Frag 248350 GHz -57.22 dBm
Data Rate: 1 Mbps Channel frequency: 2462 MHz
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Mkr2 2.40000 GHz

Ref 7.57 dBm Atten 10 dB -46.88 dBm
#Peak /'L‘ iy,
Log “"‘L'\u
10 b
dB/ /- 1‘1\
Offst ); "\
10.6 2 "
dB I My
—_——— s I
Center 2412 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hatkear Trace Type X Pxis Amplitude
1 (1) Freq 2.41082 GHz 1.434 dBm
P (1) Freq 2.40000 GHz -45.82 dBm
Data Rate: 11 Mbps Channel frequency: 2412 MHz

Mkr1 2.46112 GHz

Ref7.57 dBm Atten 10 dB 0963 dBm
Log e
10 g"f' '\\
dB/
Offst rf 1\
10.6 /
dB MM‘I ]\M"“H'u..r. =
) Tl Lt
Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hatker Trace Type X Pxis Amplitude
1 (1) Freq 246112 GHz 0953 4Bm
z (1) Freq 2 AE350 GHz -57 5% dBm
Data Rate: 11 Mbps Channel frequency: 2462 MHz
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Data Value at Band Edge o
802.11 Rate Channel Reference | Band Edge Limit
Protocol (Mbps) Frequenc Value B Value A-B (dBc)
y (MHz) Frequency Value A (dBm) (dBc)
(MHz) (dBm)
2412 2400 -35.41 -02.43 -32.98 -30.00
6
2462 2483.5 -56.56 -02.43 -54.13 -30.00
2412 2400 -36.87 -04.77 -32.10 -30.00
g 24
2462 2483.5 -56.02 -04.77 -51.25 -30.00
2412 2400 -37.15 -04.79 -32.36 -30.00
54
2462 2483.5 -54.75 -04.79 -49.96 -30.00

Note: The channel no. 1 (2412 MHz) found to contain the maximum PSD level and is used to establish the
reference level.

Mkr1 2.4128750 GHz

Ref10.6 dBm -2.434 dBm

#Peak
Log 1

10

o / \

o [ L7 <

Atten 10 dB

M1 S2
S3 FC

Center 2.412 GHz
#Res BW 100 kHz

Span 25 MHz

#VBW 300 kHz Sweep 4 ms {401 pts)

Reference Level Plot: 6 Mbps
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Ref 10.6 dBm

Mkr1 2.4132500 GHz

Atten 10 dB 4.772 dBm

#Peak
Log

10
dB/

PRI W f&wwwm .

Offst
10.6

D

[
] e
M1 S2
S3 FC

AR
Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pis)

Reference Level Plot: 24 Mbps

Ref 7.6 dBm

Mkr1 2.4132500 GHz

Atten 10 dB 4.794 dBm

#Peak
Log

10
dB/

e 1y

0 e

Offst
10.6

N

Nﬂ w““«u
M1 S2
53 FC
AL
Center 2.412 GHz Span 25 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms {401 pis)
Reference Level Plot: 54 Mbps
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Mkr1 2.41328 GHz

Ref 7.57 dBm Atten 10 dB 4.134 dBm
#Peak R

Lo P RN . ST

10 !

dB/ j L

Offst : ¥ N

10.6 e P,

dB M“.M"'

W"' “‘Wﬁ.
Center 2.412 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)

Ml ater Trace Type & Pis Amplitude

1 1 Frag 241328 GHz -3.134 dBm

P 01 Freq 240000 GHz -35.41 dBm
Data Rate: 6 Mbps Channel frequency: 2412 MHz

Mkr2 2.48350 GHz

Ref 7.57 dBm Atten 10 dB 96.96 dBm
#Peak 1
Lo Ax :
0 s [ by
dB/ J ]‘
Offst ' ]
10.6 L o
dB i T -
,,;.W'M Mm%ﬁ
Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz H#VBW 300 kHz Sweep 9.99 ms (1000 pts)
hladeer Trace Type Pz Amplitude
1 (1 Freq 246328 GHz -4.251 dBm
2 01 Frag 248350 GHz -56.56 dBm
Data Rate: 6 Mbps Channel frequency: 2462 MHz
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Mkr1 2.41328 GHz

Ref 7.57 dBm Atten 10 dB -3.447 dBm
#Peak ;

Log ety

; 1= |

dB/

Oftst = TF"JJ l\*’u,.

10.6 e o,

dB e T,

e Fdped
Center 2412 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)

l ater Trace Type o Pis Amplitude

1 01 Frag 241328 GHz -2.447 dBm

e (1 Freq 2.40000 GHz -36.27 dBm
Data Rate: 24 Mbps Channel frequency: 2412 MHz

Mkr1 2.46328 GHz

Ref 7.57 dBm Atten 10 dB 4.741 dBm
#Peak 1
Lo " Lg bl g
0 q s bl bl
dB/ J L
Offst A
10.6 T Mg
dB et WI”%_\‘_ =
[T s T
Center 2 462 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
l ater Trace Type o Pis Amplitude
1 01 Freq 2 45328 GHz -4.741 dBm
e (1 Freq 248350 GHz -66.02 dBm
Data Rate: 24 Mbps Channel frequency: 2462 MHz
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Mkr2 2.40000 GHz

Ref 7.57 dBm Atten 10 dB -37.15 dBm
#Peak 1

Log PR ..ﬁ 1

10 J .Mu.ﬁr,p,k

dB/

uﬂ-’sl = ;\ﬂr "‘I

10.6 L Pt

48 ] A,

r—— ik LTS
Center 2.412 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)

Maner Trace Type APz Amplitude

1 (1 Freg 241328 GHz -3.002 dBm

2 o1 Freq 240000 GHz -37.15 dBm
Data Rate: 54 Mbps Channel frequency: 2412 MHz

Mkr1 2.46328 GHz

Ref 7.57 dBm Atten 10 dB 4.878 dBm
#Peak 1
Lo f}; hedrol
0 b —
dB/f I I'
Offst
10.6 gy,
dB Wn‘" wh .
T s
Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz H#VBW 300 kHz Sweep 9.99 ms (1000 pts)
hatker Trace Type X Pxis Amplitude
1 0 Freq 2 46328 GHz -4.873 dBm
P (1 Freg 248350 GHz -54.75 dBm
Data Rate: 54 Mbps Channel frequency: 2462 MHz
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Data Value at Band Edge
802.11 Rate Channel Reference | Band Edge Limit
Protocol (Mbps) Frequency Value B Value A-B (dBc)
(MHz) Frequency Value A (dBm) (dBc)
(MHz) (dBm)
2412 2400 -35.34 -04.68 -30.66 -30.00
MCSO0
(6.5)
2462 2483.5 -55.54 -04.68 -50.86 -30.00
2412 2400 -35.88 -04.64 -31.24 -30.00
MCS4
" (39)
2462 2483.5 -55.26 -04.64 -50.62 -30.00
2412 2400 -36.19 -04.50 -31.69 -30.00
MCS7
(65)
2462 2483.5 -55.47 -04.50 -50.97 -30.00

Note: The channel no. 1 (2412 MHZz) found to contain the maximum PSD level and is used to establish the
reference level.

Mkr1 2.413275 GHz
Ref7.6 dBm Atten 10 dB 4.681 dBm
#Peak
Log 1
10

dB/ M«»MW M*ﬂ“ﬂv%m
Offst f |
10.6

dB } I_/J \Wﬂ
. "y

L i
M1 S2
53 FC
AA
Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms {401 pis)

Reference Level Plot: 6.5 Mbps
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Mkr1 2.413275 GHz
Ref 7.6 dBm Atten 10 dB 4.646 dBm
#Peak
Log 1
10
dB! W*‘W MWWW
Offst
10.6

" i N

M1 52
53 FC

Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Reference Level Plot: 39 Mbps

Mkr1 2.413275 GHz
Ref 7.6 dBm Atten 10 dB 4.502 dBm
#Peak
Log 1

.112: , WW Mmmw
Offst
10.6

" J/ \,

M1 S2
53 FC

Center 2.412 GHz Span 30 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 4 ms (401 pts)

Reference Level Plot: 65 Mbps
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Mkr1 2.41328 GHz

Ref 7.57 dBm Atten 10 dB 4,109 dBm
#Peak .

Lo

0 ol plobndead it

dB/f f lL

Offst = Y

10.6 el Ty,

T i T
Center 2.412 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pis)

hater Trace Type & Pz Amplitude
1 01 Freq 241328 GHz -4.102 dBm
2 0 Freq 240000 GHz -35.34 dBm
Data Rate: 6.5 Mbps Channel frequency: 2412 MHz
Mkr2 2.48350 GHz
Ref 7.57 dBm Atten 10 dB 33.94 dBm
#Peak 1
Lo ¥
0 e ey,
dB/ If 1\
Offst ¥, ey
10.6 o Mg
dB M IH'*W,M‘ =

e R
Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)

hater Trace Type & Pz Amplitude

1 1 Frag 246077 GHz -5.202 dBm

2 1 Freq 2 48350 GHz -55.54 dBm
Data Rate: 6.5 Mbps Channel frequency: 2462 MHz
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Mkr1 2.41328 GHz

Ref 7.57 dBm Atten 10 dB 4.024 dBm
#Peak 1
Lo i )
1IZIg " ot
dB/ J,j l.\
Offst o Py
10.6 s Mg,
d8 MM 1%".«
i T
Center 2.412 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Ml atier Trace Type Pz Amplitude
1 01 Freq 241328 GHz -4.024 dBm
2 1 Frag 2.40000 GHz -35.22 dBm
Data Rate: 39 Mbps Channel frequency: 2412 MHz

Mkr2 2.48350 GHz

Ref 7.57 dBm Atten 10 dB 55.26 dBm
#Peak 1
Lo 4
10 d }M M‘[
dB/
Offst i Y
1 A
106 e g,
dB M'{ "NMM =
[ -
Center 2 462 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
l ater Trace Type o Pis Amplitude
1 (1) Fraq 245328 GHz -84 dBm
2 (1) Freq 2 43350 GHz -55.26 dBim
Data Rate: 39 Mbps Channel frequency: 2462 MHz
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Mkr2 2.40000 GHz

Ref 7.57 dBm Atten 10 dB -36.19 dBm
#Peak {1\
Lo Fetdhorh
10 9 St it
dB/ r"‘JI ]’u‘
Offst o -
10.6 o S,
dB i 1
oL fw HM“‘H:
Center 2.412 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
Maner Trace Type APz Amplitude

1 (1 Freg 241328 GHz -2.875 dBm

2 01 Freq 240000 GHz -36.19 dBm
Data Rate: 65 Mbps Channel frequency: 2412 MHz

Mkr1 2.46328 GHz

Ref 7.57 dBm Atten 10 dB 4,825 dBm
#Peak 1
Lo 4
Log fﬂﬂ J.a,«.rx.m.,.“]
dB/
Dffst Jl""J 1'.‘1.
10.6 o =
dB MH‘ "N% =
WM i =AY
Center 2.462 GHz Span 50 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 9.99 ms (1000 pts)
hater Trace Type & Pz Amplitude
1 01 Freq 2 46328 GHz -4.825 dBm
2 0 Freq 2 48350 GHz -55.47 dBm
Data Rate: 65 Mbps Channel frequency: 2462 MHz
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Conducted Spurious Emission

Mkr2 4.826 GHz

Ref 10.6 dBm Atten 10 dB 57.08 dBm
Peak o
Log
10
dBf
Offst
10.6
dB
ol MWWMWM farmartieto
Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.742 s (1000 pis)
hater Trace Type & Pz Amplitude
1 (13 Freg 2.415 GHz 1.61 dBm
z (1] Freg 4826 GHz -57.02 dBm
Data Rate: 1Mbps Channel frequency: 2412 MHz

Mkr2 4852 GHz
Ref 10.6 dBm Atten 10 dB 57 dBm
Peak
Log
10
dB/f
Offst
106
dB

1
&

Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.742 s (1000 pis)
bl atier Trace Type X Pz Amplitude
1 1) Freq 2 468 GHz -0.192 dBm
2 01 Freq 4252 GHz -57 dBm
Data Rate: 1Mbps Channel frequency: 2462 MHz
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Ref 106 dBm Atten 10 dB
Peak &
Log
10
dB/
Dffst
10.6
dB
=
ot L o Einae T RV Y PR Ly
Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.742 s (1000 pis)
hater Trace Type & Pz Amplitude
1 1 Freq 2,415 GHz 1573 dBm
2 1) Freq 4826 GHz -55.39 dBm
Data Rate: 11Mbps Channel frequency: 2412 MHz
Mkr2 4.826 GHz
Ref 10.6 dBm Atten 10 dB 56.11 dBm
Peak 4
Log
10
dB/
Offst
10.6
dB -
IERE o NI ) I W NIRRT oL SR W1 NY RN SV
Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.742 s (1000 pis)
hl ater Trace Type X Pz Amplitude
1 (1 Freq 2468 GHz -0.119 dBm
2 (11 Freq 4826 GHz -66.11 dBm

Data Rate: 11Mbps

Channel frequency: 2462 MHz
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Mkr2 4.481 GHz
Ref 10.6 dBm Atten 10 dB 54 .87 dBm
Peak
Y
Log G
10
dB/
Offst
10.6
dB

Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.742 s (1000 pts)
M atier Trace Type Pz Amplitude
1 1) Freq 2415 GHz -5.794 dBm
2 (1) Freq 4431 GHz -54.37 dBm
Data Rate: 6Mbps Channel frequency: 2412 MHz

Mkr2 4.852 GHz

Ref 10.6 dBm Atten 10 dB 56.66 dBm

Peak

1

Log 4
10

dB/

Offst
10.6
dB

Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.742 s (1000 pts)
hl ater Trace Type X Pz Amplitude
1 13 Freg Z4H5 GHz -5.316 dBm
2 ) Freq 4852 GHz -56 .66 dBm
Data Rate: 6Mbps Channel frequency: 2462 MHz
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Mkr2 4.508 GHz

Ref 10.6 dBm Atten 10 dB 5525 dBm
Peak .
Log [e
10
dB/
Offst
10.6
dB
=
Mw—ﬂ.‘w iy T e P - L
Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.742 s (1000 pis)
hl atier Trace Type o Pz Amplitude
1 (1 Freq 25 GHz -4.657 dBm
2 1 Freq 4,508 GHz -55.25 dBm
Data Rate: 24Mbps Channel frequency: 2412 MHz
Mkr2 4.508 GHz
Ref 10.6 dBm Atten 10 dB 55.67 dBm
Peak
Log g
10
dB/
Offst
10.6
dB B
i WMMMWWM“WW
Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.742 s (1000 pts)
hl ater Trace Type X Pz Amplitude
1 17 Freg 2.465 GHz 597 dBm
2 13 Freq 4508 GHz 5567 dBm

Data Rate: 24Mbps

Channel frequency: 2462 MHz
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Ref 10.6 dBm

Mkr1 2.415 GHz

Atten 10 dB 4.803 dBm

Peak

Log

1
9

10

dB/
Offst

10.6

dB

Start 30 MHz

#Res BW 100 kHz

Stop 26.5 GHz
#VBW 300 kHz Sweep 2.742 s (1000 pis)

hdancer
1
2

Traoe
(1
m

Type
Fraqg
Freq

o Pz Amplitude
2.5 GHz -4.203 dBm
4508 GHz -54.94 dBm

Data Rate: 54Mbps

Channel frequency: 2412 MHz

Mkr2 4.481 GHz

Ref 10.6 dBm Atten 10 dB -54.68 dBm
Peak
1
Log o
10
dB/f
Offst
10.6
dB -
WL%MWMWM - prasr e
Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz #\VBW 300 kHz Sweep 2.742 s (1000 pts)
bl atker Trace Type X P Amplitude
1 1 Freq 2 468 GHz 5376 dBm
2 i1 Frag 4481 GHz -54.68 dBm

Data Rate: 54Mbps

Channel frequency: 2462 MHz
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Mkr1 2.415 GHz

Ref 10.6 dBm Atten 10 dB £.713 dBm
Peak
Log ,;:,
10
dB/f
Offst
10.6
dB -
M mewwﬁ " sty
Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz AVBW 300 kHz Sweep 2.742 s (1000 pts)
hater Trace Type & Pz Amplitude
1 (13 Freq 2415 GHz -6.713 dBm
2 (11 Freq 4451 GHz -55.62 dBm
Data Rate: 6.5 Mbps Channel frequency: 2412 MHz

Mkr1 2.468 GHz

Ref 10.6 dBm Atten 10 dB 8.252 dBm
Peak
Log i
&
10
dB/
Offst
10.6
dB -
it MMMWWM T S W B
Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.742 s (1000 pts)
Ml atier Trace Type Pz Amplitude
1 0 Frag 2 462 GHz -8.252 dBm
2 0 Freq 4481 GHz -54.65 dBm
Data Rate: 6.5 Mbps Channel frequency: 2462 MHz
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Mkr1 2.415 GHz

Ref 10.6 dBm Atten 10 dB 5.145 dBm
Peak
1
Log 4
10
dB/
Offst
10.6
dB .
Lol Mmmwmm - L o
Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz H#VBW 300 kHz Sweep 2.742 s (1000 pis)
Ml atier Trace Type Pz Amplitude
1 (1) Freq 2415 GHz -5.145 dBm
2 1) Freq 4431 GHz 55,23 dBm
Data Rate: 39 Mbps Channel frequency: 2412 MHz

Mkr1 2.468 GHz
Ref 10.6 dBm Atten 10 dB 5.756 dBm
Peak
el
Log o
10
dB/
Offst
10.6
dB

Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.742 s (1000 pis)
hl ater Trace Type X Pz Amplitude
1 (13 Freq 24968 GHz -5.756 dBm
2 (1 Freq 4431 GHz -54.68 dBm
Data Rate: 39 Mbps Channel frequency: 2462 MHz
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Mkr1 2.415 GHz
Ref10.6 dBm Atten 10 dB 4562 dBm
Peak .
Log [e
10
dB/
Offst
10.6
dB

Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.742 s (1000 pts)
hlaeer Trace Type X Pois Amplitude
1 (1 Freq 2.415 GHz -4.562 dBm
2 (1 Freq 4421 GHz -56.47 dBm
Data Rate: 65 Mbps Channel frequency: 2412 MHz

Mkr1 2.468 GHz

Ref 10.6 dBm Atten 10 dB 6£.925 dBm
Peak
Log ¢
10
dB/
Offst
10.6
dB
ol aae” mewmm et st
Start 30 MHz Stop 26.5 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.742 s (1000 pis)
hdadeer Trace Type A= Amplitude

1 1) Freq 2468 GHz -6.925 dBm

2 1) Freq 4481 GHz -55.97 dBm
Data Rate: 65 Mbps Channel frequency: 2462 MHz
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Spurious Radiated Emissions and

Restricted Bands of Operation Section 15.209 and 15.205
Result Pass
Test Specification FCC Part 15 Section 15.209 &15.205

Test Method ANSI C63.10-2009

Measurement Location Semi Anechoic Chamber

Measuring Distance 3m

Detection QP for frequency below 1GHz, Average for frequency above 1GHz
Requirement As per the limits mentioned in the bellow table

Limit for Radiated Emission of Section 15.209:

Frequency Field strength Field strength Distance of
(MHz) (uV/m) (dBuV/m) Measurement (m)
0.009 — 0.490 2400/F(kHz) 48.50 — 13.80 300*
0.490 — 1.705 24000/F(kHz) 33.80 — 23.00 30*
1.705 -30 30 29.54 30*
30-88 100 40.0 3
88-216 150 435 3
216-960 200 46.0 3
Above 960 500 54.0 3

Remark: * The limit shows in the table above of frequency range 0.009 — 0.490, 0.490 — 1.705 MHz and
1.705-30MHz is at 300 meter, 30 meter and 30 meter range respectively, which corresponds to
88.50 — 53.80, 53.80 — 43.00 and 49.5dBuV/m at 3m range by extrapolation calculation and the
measurement of loop antenna.

The emission limits shown in the above table are based on measurements employing a CISPR
quasi-peak detector except for the frequency bands 9-90 kHz, 110-490 kHz and above 1000
MHz Radiated emission limits in these three bands are based on measurements employing an
average detector.
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Test results:

For Frequency Range 9kHz — 30MHz

No emissions found in this frequency range.

For Frequency Range 30MHz — 1GHz

Worst Case emissions are found in the channel 2412MHz in b mode 11Mbps and results are listed below.

A TUVRheinland®

Polarization Fr?&u:;)cy En(]('jsél'ﬁ/'}rf)v el ( délljr{]/'/tm) Margin (dB)
30.57 34.31 40.00 -05.69
39.70 33.47 40.00 -06.53
373.38 36.51 46.00 -09.49
\Y 480.08 37.22 46.00 -08.78
484.54 36.80 46.00 -09.20
527.99 35.62 46.00 -10.38
888.35 38.14 46.00 -07.86
30.97 34.20 40.00 -05.80
215.94 33.60 43.50 -09.90
H 239.9 35.20 46.00 -10.80
365.55 37.14 46.00 -08.86
720.05 39.50 46.00 -06.50
For Frequency above 1GHz
Test results for worst case data rate are listed below.
B Mode: 1Mbps
Channel Polarization Fr?&l;ezr)]cy E”(]('jSBSLIR?/rIne)V el ( déLT/;{m) M(ﬁg)m
2390(Pk) 39.63 74.00 -34.37
2390(Av) 29.21 54.00 -24.79
2412(Pk) 93.15 * -
v 2412(Av) 90.77 * -
4824(PK) 50.01 74.00 -23.99
4824(Av) 40.66 54.00 -13.34
Low 7236(Pk) 57.63 74.00 -16.37
7236(Av) 4451 54.00 -09.49
2390(Pk) 41.53 74.00 -32.47
2390(Av) 29.41 54.00 -24.59
H 2412(Pk) 94.11 * -
2412(Av) 91.36 * -
4824(PK) 51.37 74.00 -22.63
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4824(AV) 42.94 54.00 -11.06
7236(PK) 57.12 74.00 -16.88
7236(AV) 44.73 54.00 209.27
2442(PK) 89.60 * i
2442(AV) 87.29 * i
y 4884(PK) 51.75 74.00 22.25
4884(Av) 40.11 54.00 113.89
7326(PK) 57.43 74.00 116,57
i 7326(AV) 45.63 54.00 8.37
2442(PK) 92.13 * -
2442(AV) 89.54 * i
. 4884(PK) 51.01 74.00 -22.99
4884(Av) 41.95 54.00 112,05
7326(PK) 58.19 74.00 -15.81
7326(AV) 45.45 54.00 -08.55
2483.5(PK) 39.21 74.00 -34.79
2483.5(AV) 27.67 54.00 26.33
2462(PK) 88.62 * i
2462(AV) 86.17 * i
v 4924(PK) 49.98 74.00 -24.02
4924(AV) 39.33 54.00 [14.67
7386(PK) 57.84 74.00 -16.16
, 7386(AV) 45.97 54.00 -08.03
High 2483.5(PK) 39.68 74.00 -34.32
2483.5(AV) 28.00 54.00 -26.00
2462(PK) 90.36 * i
! 2462(AV) 87.86 * i
4924(PK) 50.63 74.00 -23.37
4924(AV) 40.58 54.00 [13.42
7386(Pk) 57.89 74.00 116.11
7386(AV) 46.13 54.00 -07.87

* > Fundamental Frequency
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B Mode: 11Mbps
Channel | Polarization | Frequency (MHz) Errgtljs;lﬁ/r}rlﬁ)vel (dlB_LT/I/tm) I\/I(zré];n
2390(PK) 41.83 74.00 -32.17
2390(Av) 31.74 54.00 -22.26
2412(Pk) 96.98 * -
v 2412(Av) 88.88 * -
4824(Pk) 50.02 74.00 -23.98
4824(Av) 37.64 54.00 -16.36
7236(Pk) 56.82 74.00 -17.18
Low 7236(Av) 44.58 54.00 -09.42
2390(Pk) 43.98 74.00 -30.02
2390(Av) 32.22 54.00 -21.78
2412(Pk) 97.91 * -
H 2412(Av) 90.01 * -
4824(Pk) 49.49 74.00 -24.51
4824(Av) 38.50 54.00 -15.50
7236(Pk) 57.07 74.00 -16.93
7236(Av) 44.70 54.00 -09.30
2442(Pk) 93.49 * -
2442(Av) 85.87 * -
v 4884(Pk) 50.15 74.00 -23.85
4884(Av) 37.70 54.00 -16.30
7326(Pk) 57.87 74.00 -16.13
Mid 7326(Av) 45.25 54.00 -08.75
2442(Pk) 96.03 * -
2442(Av) 88.15 * -
H 4884(Pk) 51.03 74.00 -22.97
4884(Av) 37.65 54.00 -16.35
7326(Pk) 57.25 74.00 -16.75
7326(Av) 45.55 54.00 -08.45
2483.5(Pk) 40.41 74.00 -33.59
2483.5(Av) 27.75 54.00 -26.25
2462(PK) 91.93 * -
v 2462(Av) 84.53 * -
4924(Pk) 50.12 74.00 -23.88
High 4924(Av) 37.76 54.00 -16.24
7386(PK) 58.28 74.00 -15.72
7386(Av) 45.73 54.00 -08.27
2483.5(Pk) 39.17 74.00 -34.83
H 2483.5(Av) 28.17 54.00 -25.83
2462(PK) 93.68 * -
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2462(Av) 86.16 * -

4924(Pk) 50.91 74.00 -23.09
4924(Av) 38.02 54.00 -15.98
7386(Pk) 57.62 74.00 -16.38
7386(Av) 46.07 54.00 -07.93

* > Fundamental Frequency

G Mode: 6Mbps
Channel Polarization Fr((elsltlj_'ezr)]cy En(]élsgllﬁlr}::)v el ( dél'j(]/'/tm) Margin (dB)
2390(Pk) 4751 74.00 -26.49
2390(Av) 33.63 54.00 -20.37
2412(Pk) 92.01 * -
v 2412(Av) 82.41 * -
4824(Pk) 49.37 74.00 -24.63
4824(Av) 36.52 54.00 -17.48
7236(Pk) 57.17 74.00 -16.83
Low 7236(Av) 44.50 54.00 -09.50
2390(Pk) 50.18 74.00 -23.82
2390(Av) 36.57 54.00 -17.43
2412(Pk) 93.18 * -
H 2412(Av) 83.75 * -
4824(Pk) 48.87 74.00 -25.13
4824(Av) 36.61 54.00 -17.39
7236(Pk) 56.43 74.00 -17.57
7236(Av) 44.57 54.00 -09.43
2442(Pk) 89.49 * -
2442(Av) 79.05 * -
v 4884(Pk) 48.83 74.00 -25.17
4884(Av) 36.84 54.00 -17.16
7326(Pk) 57.30 74.00 -16.70
Mid 7326(Av) 44.96 54.00 -09.04
2442(PKk) 90.96 * -
2442(Av) 81.54 * -
H 4884(Pk) 49.21 74.00 -24.79
4884(Av) 36.92 54.00 -17.08
7326(Pk) 57.65 74.00 -16.35
7326(Av) 45.05 54.00 -08.95
2483.5(Pk) 41.33 74.00 -32.67
2483.5(Av) 28.38 54.00 -25.62
High \Y 2462(Pk) 87.79 * -
2462(Av) 78.26 * -
4924(Pk) 49.50 74.00 -24.50
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4924(Av) 36.87 54.00 -17.13
7386(Pk) 57.84 74.00 -16.16
7386(Av) 45.48 54.00 -08.52
2483.5(Pk) 43.67 74.00 -30.33
2483.5(Av) 29.07 54.00 -24.93
2462(Pk) 89.86 * -
H 2462(Av) 79.85 * -
4924(Pk) 50.03 74.00 -23.97
4924(Av) 36.87 54.00 -17.13
7386(Pk) 58.17 74.00 -15.83
7386(Av) 45.49 54.00 -08.51
* > Fundamental Frequency
G Mode: 24Mbps
Channel Polarization Fr((elsltlj_'ezr)]cy En(]élsgllﬁlr}::)v el ( dél'j(]/'/tm) Margin (dB)
2390(Pk) 49.32 74.00 -24.68
2390(Av) 35.35 54.00 -18.65
2412(Pk) 92.46 * -
v 2412(Av) 81.93 * -
4824(Pk) 49.02 74.00 -24.98
4824(Av) 36.45 54.00 -17.55
7236(Pk) 56.56 74.00 -17.44
Low 7236(Av) 44.50 54.00 -09.50
2390(Pk) 49.62 74.00 -24.38
2390(Av) 35.55 54.00 -18.45
2412(Pk) 93.45 * -
H 2412(Av) 83.35 * -
4824(Pk) 49.09 74.00 -24.91
4824(Av) 36.59 54.00 -17.41
7236(Pk) 56.88 74.00 -17.12
7236(Av) 44.55 54.00 -09.45
2442(PK) 89.47 * -
2442(Av) 79.17 * -
v 4884(Pk) 48.89 74.00 -25.11
4884(Av) 36.87 54.00 -17.13
7326(Pk) 59.05 74.00 -14.95
Mid 7326(Av) 45.04 54.00 -08.96
2442(PK) 92.56 * -
2442(Av) 81.04 * -
H 4884(Pk) 49.51 74.00 -24.49
4884(Av) 36.86 54.00 -17.14
7326(Pk) 57.60 74.00 -16.40
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7326(Av) 45.08 54.00 -08.92
2483.5(Pk) 43.80 74.00 -30.20
2483.5(Av) 28.54 54.00 -25.46
2462(Pk) 89.16 * -
v 2462(Av) 78.22 * -
4924(Pk) 49.94 74.00 -24.06
4924(Av) 36.86 54.00 -17.14
7386(Pk) 57.86 74.00 -16.14
High 7386(Av) 45.53 54.00 -08.47
2483.5(Pk) 45.69 74.00 -28.31
2483.5(Av) 29.18 54.00 -24.82
2462(Pk) 89.65 * -
y 2462(Av) 79.48 * -
4924(PK) 48.70 74.00 -25.30
4924(Av) 36.90 54.00 -17.10
7386(Pk) 58.33 74.00 -15.67
7386(Av) 45.56 54.00 -8.44

* > Fundamental Frequency

G Mode: 54Mbps

Channel Polarization Frt(al\q/lﬁaz?cy ETT(I(;SBSLC\);]/rf)\/ el ( dél'j{]/'/tm) Margin (dB)
2390(pk) 51.66 74.00 -22.34
2390(Av) 33.52 54.00 -20.48
2412(Pk) 93.10 * -
v 2412(Av) 90.63 * -
4824(Pk) 48.27 74.00 -25.73
4824(Av) 36.51 54.00 -17.49
7236(Pk) 57.38 74.00 -16.62
Low 7236(Av) 44.42 54.00 -09.58
2390(Pk) 53.02 74.00 -20.98
2390(Av) 35.87 54.00 -18.13
2412(Pk) 94.64 * -
H 2412(Av) 83.20 * -
4824(Pk) 49.71 74.00 -24.29
4824(Av) 36.55 54.00 -17.45
7236(Pk) 56.50 74.00 -17.50
7236(Av) 44.60 54.00 -09.40
2442(Pk) 89.65 * -
i 2442(Av) 78.65 * -
Mid \%
4884(Pk) 49.65 74.00 -24.35
4884(Av) 36.81 54.00 -17.19

Test Report No.: 19660166 001 Date: 11.03.2015 Page 91 of 98



A TUVRheinland®

www.tuv.com

7326(Pk) 57.73 74.00 -16.27
7326(Av) 44.98 54.00 -09.02
2442(PKk) 92.28 * -
2442(Av) 80.82 * -
H 4884(Pk) 49.54 74.00 -24.46
4884(Av) 36.89 54.00 -17.11
7326(Pk) 57.82 74.00 -16.18
7326(Av) 45.04 54.00 -08.96
2483.5(Pk) 40.68 74.00 -33.32
2483.5(Av) 28.44 54.00 -25.56
2462(Pk) 88.46 * -
v 2462(Av) 77.40 * -
4924(PK) 49.52 74.00 -24.48
4924(Av) 36.86 54.00 -17.14
7386(Pk) 57.66 74.00 -16.34
High 7386(Av) 45.57 54.00 -08.43
2483.5(Pk) 42.02 74.00 -31.98
2483.5(Av) 29.38 54.00 -24.62
2462(Pk) 90.29 * -
H 2462(Av) 78.66 * -
4924(PK) 49.33 74.00 -24.67
4924(Av) 36.90 54.00 -17.10
7386(Pk) 58.66 74.00 -15.34
7386(Av) 45.51 54.00 -08.49
* > Fundamental Frequency
n Mode: MCSO
Channel | Polarization Fr?“(jlllj_'ezr;cy Errg:sts,Lljti/r}rlﬁ)v el ( dlB_LT/I/tm) Margin (dB)
2390(PK) 49.61 74.00 -24.39
2390(Av) 36.38 54.00 -17.62
2412(Pk) 91.60 * -
v 2412(Av) 82.54 * -
4824(Pk) 48.53 74.00 -25.47
4824(Av) 36.43 54.00 -17.57
- 7236(Pk) 57.37 74.00 -16.63
7236(Av) 44.41 54.00 -09.59
2390(PK) 53.25 74.00 -20.75
2390(Av) 38.58 54.00 -15.42
H 2412(Pk) 92.84 * -
2412(Av) 83.99 * -
4824(Pk) 49.63 74.00 -24.37
4824(Av) 36.63 54.00 -17.37
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7236(Pk) 56.85 74.00 -17.15
7236(Av) 44.59 54.00 -09.41
2442(PKk) 88.57 * -
2442(Av) 79.20 * -
v 4884(Pk) 49.88 74.00 -24.12
4884(Av) 36.83 54.00 -17.17
7326(Pk) 57.40 74.00 -16.60
Mid 7326(Av) 44.95 54.00 -09.05
2442(Pk) 90.52 * -
2442(Av) 81.58 * -
H 4884(PKk) 50.28 74.00 -23.72
4884(Av) 36.90 54.00 -17.10
7326(Pk) 58.01 74.00 -15.99
7326(Av) 45.06 54.00 -08.94
2483.5(Pk) 42.16 74.00 -31.84
2483.5(Av) 28.84 54.00 -25.16
2462(Pk) 86.88 * -
v 2462(Av) 77.64 * -
4924(PK) 49.36 74.00 -24.64
4924(Av) 36.90 54.00 -17.10
7386(Pk) 58.66 74.00 -15.34
High 7386(Av) 45.53 54.00 -08.47
2483.5(Pk) 44.97 74.00 -29.03
2483.5(Av) 29.99 54.00 -24.01
2462(Pk) 89.74 * -
H 2462(Av) 80.06 * -
4924(PK) 49.36 74.00 -24.64
4924(Av) 36.91 54.00 -17.09
7386(Pk) 58.30 74.00 -15.70
7386(Av) 45.64 54.00 -8.36
* > Fundamental Frequency
n Mode: MCS4
Channel | Polarization Fr?&llj_'ezr)]cy En(](ljs';:ﬁ?/rf)v el ( dlB_LT/I/tm) Margin (dB)
2390(Pk) 51.94 74.00 -22.06
2390(Av) 36.30 54.00 -17.70
2412(Pk) 93.21 * -
2412(Av) 82.73 * -
Low \%
4824(Pk) 49.12 74.00 -24.88
4824(Av) 36.46 54.00 -17.54
7236(Pk) 57.27 74.00 -16.73
7236(Av) 44.58 54.00 -09.42

Test Report No.: 19660166 001 Date: 11.03.2015 Page 93 of 98



A TUVRheinland®

www.tuv.com

2390(Pk) 52.18 74.00 -21.82
2390(Av) 37.37 54.00 -16.63
2412(PKk) 94.38 * -
H 2412(Av) 83.78 * -
4824(PKk) 49.57 74.00 -24.43
4824(Av) 36.36 54.00 -17.64
7236(Pk) 57.41 74.00 -16.59
7236(Av) 44.60 54.00 -09.40
2442(PK) 89.73 * -
2442(Av) 79.09 * -
v 4884(Pk) 49.55 74.00 -24.45
4884(Av) 36.88 54.00 -17.12
7326(Pk) 58.28 74.00 -15.72
Mid 7326(Av) 44.98 54.00 -09.02
2442(PK) 91.70 * -
2442(Av) 81.38 * -
H 4884(Pk) 49.04 74.00 -24.96
4884(Av) 36.81 54.00 -17.19
7326(Pk) 57.73 74.00 -16.27
7326(Av) 45.15 54.00 -08.85
2483.5(Pk) 40.52 74.00 -33.48
2483.5(Av) 28.88 54.00 -25.12
2462(Pk) 88.91 * -
v 2462(Av) 78.23 * -
4924(Pk) 49.67 74.00 -24.33
4924(Av) 36.86 54.00 -17.14
7386(Pk) 58.22 74.00 -15.78
High 7386(Av) 45.53 54.00 -08.47
2483.5(Pk) 45.40 74.00 -28.60
2483.5(Av) 29.75 54.00 -24.25
2462(Pk) 90.21 * -
H 2462(Av) 79.29 * -
4924(Pk) 49.29 74.00 -24.71
4924(Av) 36.86 54.00 -17.14
7386(Pk) 58.08 74.00 -15.92
7386(Av) 45.59 54.00 -08.41
* > Fundamental Frequency
n Mode: MCS7
Channel | Polarization Fr?&laezr;cy ETASBS['K?RIT%V el ( dlB_:JT/IItm) Margin (dB)
2390(Pk) 52.11 74.00 -21.89
Low \%
2390(Av) 35.77 54.00 -18.23
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2412(Pk) 92.64 * -
2412(Av) 81.89 * -
4824(Pk) 48.52 74.00 -25.48
4824(Av) 36.50 54.00 -17.50
7236(Pk) 56.77 74.00 -17.23
7236(Av) 44.48 54.00 -09.52
2390(Pk) 54.91 74.00 -19.09
2390(Av) 37.07 54.00 -16.93
2412(Pk) 94.15 * -
y 2412(Av) 83.63 * -
4824(Pk) 48.99 74.00 -25.01
4824(Av) 36.56 54.00 -17.44
7236(Pk) 57.05 74.00 -16.95
7236(Av) 44.64 54.00 -09.36
2442(Pk) 90.37 * -
2442(Av) 79.05 * -
v 4884(Pk) 49.04 74.00 -24.96
4884(Av) 36.84 54.00 -17.16
7326(Pk) 57.29 74.00 -16.71
Vi 7326(Av) 44.95 54.00 -09.05
2442(Pk) 93.10 * -
2442(Av) 80.72 * -
y 4884(Pk) 49.78 74.00 -24.22
4884(Av) 36.94 54.00 -17.06
7326(Pk) 57.29 74.00 -16.71
7326(Av) 44.96 54.00 -09.04
2483.5(Pk) 41.62 74.00 -32.38
2483.5(Av) 28.91 54.00 -25.09
2462(Pk) 88.01 * -
v 2462(Av) 77.03 * -
4924(Pk) 49.33 74.00 -24.67
4924(Av) 36.88 54.00 -17.12
7386(Pk) 58.29 74.00 -15.71
High 7386(Av) 45.47 54.00 -08.53
2483.5(Pk) 44.29 74.00 -29.71
2483.5(Av) 29.38 54.00 -24.62
2462(Pk) 89.66 * -
y 2462(Av) 78.82 * -
4924(Pk) 49.38 74.00 -24.62
4924(Av) 36.94 54.00 -17.06
7386(Pk) 57.54 74.00 -16.46
7386(Av) 45.61 54.00 -08.39

* > Fundamental Frequency
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Conducted Emission Test on A.C. Power Line Section 15.207
Result Pass

Test Specification : FCC Part 15 Section 15.207

Test Method : ANSI C63.10-2009

Testing Location : Screened room

Measurement Bandwidth : 9kHz

Frequency Range : 150kHz — 30MHz

Supply Voltage : 120VAC,60Hz

Limit of section 15.207

Frequency of QP Limit AV Limit
emission
(MH2z) (dBuv) (dBpV/m)
0.15-0.5 66 — 56* 56 — 46*
0.5-5 56 46
5—30 60 50

* Decreases with the logarithm of the frequency
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Test Result:

Scan Q1Pk Clrw@2aw Clrw -
| 5 5 Db 1MHz 5 P M1[1] 49.23 dBpY
N H , 0.000 = 190.000 kHz

B QP!

&0 dgw\j

B_ANG

Sy —

Ef"w*\mun?
Y

L b L i
10 depy—————— — \

L

: : R : : N T
Start 150.0 kHz Stop 30.0 MHz
Line Graph

Frequency Emission Level Limit
[MHZ] [dBuV] [dBuV]
0.166 50.95 65.2 Quasi Peak
0.226 44.56 62.6 Quasi Peak
0.338 35.57 59.3 Quasi Peak
0.294 34.22 60.4 Quasi Peak
0.514 29.07 56.0 Quasi Peak
0.634 28.36 56.0 Quasi Peak

Detector

0.174 41.16 54.8 Average
0.514 23.75 46.0 Average
0.342 25.56 49.2 Average
0.406 22.26 47.7 Average
0.806 19.08 46.0 Average
1.042 17.72 46.0 Average

Line: Table
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Scan ©1Pk Clrw@2av Clrw -
‘ : ! G : CM1[1] 54.11 dBpY
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Start 150.0 kHz Stop 30.0 MHz

Neutral: Graph

Frequency Emission Level Limit
[MHZ] [dBuV] [dBpV]
0.170 48.90 65.0 Quasi Peak
0.214 42.87 63.1 Quasi Peak
0.406 31.79 57.7 Quasi Peak
7.438 31.90 60.0 Quasi Peak
3.302 25.81 56.0 Quasi Peak
9.842 28.91 60.0 Quasi Peak

Detector

0.274 35.75 54.8 Average
0.414 24.37 46.9 Average
0.550 26.88 50.0 Average
0.826 27.00 51.2 Average
0.686 28.49 52.9 Average
1.374 20.87 46.0 Average

Neutral: Table
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